
A.R. North America, Inc. • www.arnorthamerica.com • info@arnorthamerica.com

Parts Breakdown

	Code	 Description	 Qty
Special Parts / KitsRepair Kits

Parts Breakdown

	Pos	 Code	 Description	 Qty	Pos	 Code	 Description	 Qty	Pos	 Code	 Description	 Qty

Repair Kits

Piston Guide
Kit 42172

Valves
Kit 42169

Pistons
Kit 2872

40

21(3)

25(2)

Oil Seals
Kit 2873

35(3)

Water Seals
Kit 42171

14(3)

15(3)     

16(3)     

18(3)     

20(3)4(6)

17(3)

19(3)

49

3(6)

		  4020200	 Valve Cap	 (40 ft/lbs) 6
		  961440	 Valve Cap 1/4” Threaded Brass	(40 ft/lbs) 1
	 1	 1381340	 Valve Cap 1/4” Threaded NP	 (40 ft/lbs) 1
	 2	 960160	 O-Ring Ø 17.86x2.62	 6
	 3	 1389051	 Complete Valve	 6
	 4	 880830	 O-Ring Ø 15.54x2.62	 6
	 5	 1380690	 Plug 1/4” G Nickel	 1
	 6	 820510	 O-Ring Ø 10.82x1.78	 1
	 7	 2980100	 Screw M10x70	 (39 ft/lbs) 8
	 8	 650530	 Washer	 8
	 9	 180101	 O-Ring Ø 17.5x2	 1
	 10	 960870	 Plug 1/2” G Nickel	 (29 ft/lbs) 1
	 11	 740290	 O-Ring Ø 14x1.78	 1
	 12	 1981180	 Plug 3/8” G Nickel	 (18 ft/lbs) 1
	 13	 4020190	 Head	 1
	 14	 960110	 Ring Ø 18	 3
	 15	 1382740	 Water Seal Ø 18	 3
	 16	 2340310	 Ring Ø 18	 3
	 17	 2980070	 Piston Guide Ø 18	 3
	 18	 1942690	 Water Seal	 3
	 19	 1942480	 Piston Guide Ø 18	 3
	 20	 820490	 O-Ring Ø 34.65x1.78	 3
	 21	 1940560	 Ring	 3
	 22	 4020010	 Pump Body	 1
	 23	 1980710	 Plug	 1
	 24	 1140420	 Bearing	 1
	 25	 1941380	 O-Ring Ø 66.34x2.62	 2
	 26	 4020080	 Ring	 1
	 27	 4020070	 Plate	 1
	 28	 4020160	 Level Gauge	 1
	 29	 3680250	 O-Ring Ø 45.69x2.62	 1
		  4020100	 Shim 0.05 mm	 1
		  4020110	 Shim 0.10 mm	
		  4020120	 Shim 0.19 mm	 1
	 30	 4020130	 Shim 0.25 mm	 1
	 31	 4020150	 Cover	 1
	 32	 850370	 Screw M 8x16	 (18 ft/lbs) 8

	 33	 1941640	 Screw M 6x60	 (5 ft/lbs) 3
	 34	 1340600	 Washer	 3
	 35	 1941020	 Piston Ø 18	 3
	 36	 1383190	 Plate	 3
	 37	 1940960	 Piston	 3
	 38	 2980010	 Connecting-Rod	 3
	 39	 1940060	 Pin	 3
	 40	 1940410	 O-Ring Ø 132x3	 1
	 41	 4020030	 Cover	 1
	 42	 740290	 O-Ring Ø 14x1.78	 1
	 43	 1980740	 Plug 3/8” G Ottone	 (18 ft/lbs) 1
	 44	 1200430	 Screw M 6x16	 (7 ft/lbs) 6
		  2980160	 Shaft	 m1
	 45	 2980250	 Shaft	 l1
	 46	 3200230	 Key	 1
	 47	 1941370	 Bearing	 1
	 48	 4020040	 Cover	 (18 ft/lbs) 1
	 49	 820680	 Ring	 (7 ft/lbs) 1
		  4029200	 Head Assembly	 1
	 50	 4029201	 Head Assembly Nickel	 1
	 51	 4029000	 Cover	 1
	 52	 4029001	 Cover	 1
	 53	 1940370	 Base	 2
	 54	 200231	 Washer	 4
	 55	 1940380	 Screw 10x18	 (36 ft/lbs) 4
	 56	 2748	 Rail Kit	 1

		  AR64516	 Oil	 2 
	 Oil Capacity - 32 oz

Legend

1
2 3

4

65

8
7

9
10

11
12

4
3
2
1

14
15

16
17

19
21

24
25

26
27

28

30
31

51

32

18

20 22

23

29

33
34

35

44

36

32

37

38
39 40

41
42

52

43

46
47

25

49

50

48

45

13

53
5456
55

RG 1450 rpm

	 For m	 For l
	 RG1525HN	 RG2125HN


